
CLALLAM COUNTY 
 

 

CLALLAM BAY / SEKIU  

GENERAL SEWER / FACILITIES PLAN 

AMENDMENT 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 

Prepared By: 
WILSON ENGINEERING, LLC 

805 Dupont Street, Suite #7 
Bellingham, Washington 98225 

(360) 733-6100 
Project # 2020-105 

W:\2021\2021-044 CLALLAM COUNTY WWTP VALUE PLANNING\REPORT AMENDMENT\REPORT AMENDMENT 2-13-23.DOCX 

 

 

May 2025 
  



  
 

  



  
 

CLALLAM BAY / SEKIU  

GENERAL SEWER / FACILITIES PLAN 

AMENDMENT 
 

 

 

 

Prepared for: 

 

Clallam County 

 

 

By: 

 

Wilson Engineering, LLC 

 

 

 

 

 

 

 

 

5/28/25



  
 

 



 

Sekiu and Clallam Bay – GENERAL SEWER PLAN & 
FACILITIES PLAN AMENDMENT 

Table of Contents
[...]
Improvements 

Rehabilitate 1,580 LF of existing concrete pipe with 50% 
replacement and 50% CIPP; and replace 4 manholes 

 $767,600  

CIP 12 
Clallam Bay LS Pipe 
Improvements 

Rehabilitate 13,665 LF of existing concrete pipe with 
50% replacement and 50% CIPP; and replace 63 
manholes 

 $6,480,900  

CIP 13 
Lighthouse LS Pipe 
Improvements 

Rehabilitate 3,680 LF of existing concrete pipe with 50% 
replacement and 50% CIPP; and replace 14 manholes  

 $1,876,300  

TOTAL: $13,964,300 

 



 

Sekiu and Clallam Bay – GENERAL SEWER PLAN & 
FACILITIES PLAN AMENDMENT 

6.0 - COLLECTION SYSTEM EVALUATION

21 

Lift Station Improvement Summary 

The recommended project cost estimates have been updated to reflect our recent experience with lift 
stations of similar size, and reflect 2023 cost basis. Table 6-13 from the October 2018 General 
Sewer/Wastewater Facilities Plan has been updated below, and the revised detailed cost analyses for the 
recommended CIPs are included in Appendix F. 

Table 6-13:  Collection System Improvement Projects 

Project No. Project Name Project Description Cost 

CIP 14 West End LS 
New submersible pumps with rail system for removal, 
new piping and valves in new valve vault, new control 
and telemetry panels, rehabilitate wet well. 

$777,300 

CIP 15 Middle Point LS 
New submersible pumps with rail system for removal, 
new piping and valves in new valve vault, new control 
and telemetry panels, rehabilitate wet well. 

$821,600 

CIP 16 Snob Hill LS 

Convert station to submersible type with new 
submersible pumps with rail system for removal, new 
piping and valves in new valve vault, new control and 
telemetry panels. 

$821,600 

CIP 17.P2 Sekiu LS-Phase II 
New discharge meter in new vault, new control and 
telemetry panels, connect to existing electrical. 

$188,900 

CIP 18 Olson LS 
New submersible pumps with rail system for removal, 
new piping and valves in new valve vault, new control 
and telemetry panels, rehabilitate wet well. 

$732,600 

CIP 19 (1) Lighthouse LS  
New submersible pumps with rail system for removal, 
new piping and valves in new valve vault, new control 
and telemetry panels, rehabilitate wet well. 

$690,200 

CIP 20 (1) Clallam Bay LS 

Convert station to submersible type with new 
submersible pumps with rail system for removal, new 
piping and valves in new valve vault, new control and 
telemetry panels. 

$878,300 

TOTAL: $4,910,500 

(1) Note that the 2018 Facilities Plan switches CIP 19 and CIP 20 in Figure 6-20, Table 6-13, and Figure 8-4. To avoid 
future confusion, the labels on these figures and table have been fixed and included in Appendix D to show CIP 19 as 
the Lighthouse LS, and CIP 20 as the Clallam Bay LS.  

WWTP Upgrade-Related Capital Improvement Summary 

The various wastewater treatment plant upgrade alternatives presented in Chapter 7.0 may require 
additional collection system and lift station improvement projects, or revisions to the projects described 
above. Table 7-11 in Chapter 7.0 summarizes the CIP projects needed for each alternative. Table 6-14 
below describes these projects and their associated cost estimates.  

  



 

Sekiu and Clallam Bay – GENERAL SEWER PLAN & 
FACILITIES PLAN AMENDMENT 

6.0 - COLLECTION SYSTEM EVALUATION

22 

Table 6-14:  Capital Improvement Projects Required for WWTP Upgrade Alternatives 

Project 
No. 

Project Name Project Description 
Subtotal 
Cost (1) 

Total 
Cost 

CIP 15R 
Middle Point LS- 
Revised / Reroute 

New removable submersible pumps on rails, new valve 
vault with new piping and valves, new control panels 
with telemetry, rehabilitate wet well. Pumps sized to 
deliver additional flows from Clallam Bay LS to Sekiu 
WWTP. 

$564,432 $1,035,300 

CIP 17R 
Sekiu LS – Revised / 
Reroute 

New control panels with telemetry, new larger pumps 
sized to deliver additional flows from Sekiu WWTP to 
new HWY 112 LS. 

$347,424 $637,400 

CIP 19R 
Lighthouse LS – 
Revised / Reroute 

Upgrade pumps and electrical (as needed). Pumps 
sized to deliver flows to Clallam Bay LS through 4"-inch 
FM (CIP 38). 

$228,492 $419,200 

CIP 20R-A 
Clallam Bay LS- 
Revised / Reroute 

Convert station to submersible type with new removable 
submersible pumps on rails, new valve vault with new 
piping and valves, new control panels with telemetry. 
Pumps sized to deliver flows to Middle Point LS. 

$433,514 $795,100 

CIP 20R-B 
Clallam Bay LS- 
Revised / Reroute 

Convert station to submersible type with new removable 
submersible pumps on rails, new valve vault with new 
piping and valves, new control panels with telemetry. 
Pumps sized to deliver flows to new Eagle Crest #1 LS 
(CIP 35). 

$502,524 $818,100 

CIP 30 
Clallam Bay LS- New 
Force Main 

New 8-inch HDPE force main from Clallam Bay LS to 
Middle Point LS (approx. 8,400 feet). 

$1,995,550 $3,408,000 

CIP 31-A 
Sekiu LS- New Force 
Main to New Lot 

New 8-inch HDPE force main from Sekiu LS to HWY 
112 WWTP (approx. 2,585 feet). 

$354,816 $600,600 

CIP 31-B 
Sekiu LS- New Force 
Main 

New 8-inch HDPE force main from Sekiu LS to HWY 
112 LS (approx. 1,685 feet). 

$253,836 $429,800 

CIP 32 New HWY 112 LS 
New lift station with submersible pumps, 
telemetry/controls, generator. 

$706,992 $1,296,600 

CIP 33 New Access Rd LS 
New lift station with submersible pumps, 
telemetry/controls, generator. 

$682,968 $1,252,600 

CIP 34 
New: Access Rd Force 
Main 

New 12-inch HDPE force main from HWY 112 LS to 
Access Rd LS, then to the Correction Facility WWTP 
(approx. 7,725 feet). 

$985,809 $1,668,800 

CIP 35 New: Eagle Crest #1 LS 
New lift station with submersible pumps, 
telemetry/controls, generator. 

$669,768 $1,228,400 

CIP 36 New: Eagle Crest #2 LS 
New lift station with submersible pumps, 
telemetry/controls, generator. 

$669,768 $1,228,400 

CIP 37 
New: Eagle Crest Force 
Main 

New 8-inch HDPE force main from Clallam Bay LS to 
Correction Facility Lagoon (approx. 14,000 feet) 

$1,601,463 $2,710,900 

CIP 38 
Lighthouse LS – New 
Force Main 

Install 4-inch HDPE FM to Clallam Bay LS using 
existing 8-inch gravity sewer as a sleeve. 

$225,362 $381,700 

(1) Estimated subtotal cost excludes contractor profit, engineering services, sales tax, contingencies, and legal, 
permitting, and county administration. Cost estimates for WWTP alternatives as shown in Chapter 7.0 use the 
subtotals listed here. Contractor profit, engineering services, sales tax, contingencies, and legal, permitting, and 
county administration is included in the overall WWTP alternatives cost estimates (Appendix F).  



 

Sekiu and Clallam Bay – GENERAL SEWER PLAN & 
FACILITIES PLAN AMENDMENT 

7.0 - WASTEWATER TREATMENT FACILITY EVALUATION

23 

7.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

The purpose of this section is to evaluate the existing WWTP and its components with respect to 
performance, capacity, reliability, and redundancy. 

A complete facility evaluation was performed in 2022, similar to the evaluation provided in the October 2018 
General Sewer/Wastewater Facilities Plan.  Additional findings that were not included in the 2018 evaluation 
are provided below. 

Historical Plant Performance 

Clallam Bay WWTP 

No new comments.  

Sekiu WWTP 

No new comments. 

Permits 

Clallam Bay WWTP NPDES Discharge Permits 

The Clallam Bay WWTP NPDES permit was finalized, and issued on November 19, 2018.  The permit will 
expire on November 30, 2023.  This permit contains the same effluent limits as the previous permit. 

Sekiu WWTP NPDES Discharge Permits 

The most recent NPDES Permit for Sekiu (WA0024449) was issued September 4, 2014 and expired 
September 30, 2019. According to the Washington State Department of Ecology (Ecology), expired permits 
remain in effect until either the permittee applies for renewal or Ecology requests action on the part of the 
permittee.  

Nutrient Removal 

The Department of Ecology has instituted the new Puget Sound Nutrient General Permit (PSNGP) to limit 
the growth of nutrients discharged into the Puget Sound by wastewater treatment facilities. The PSNGP 
applies to both the Sekiu and Clallam Bay WWTPs as they are two of the 58 publicly-owned domestic 
wastewater treatment plants discharging into the Washington Waters of the Salish Sea. The PSNGP went 
into effect April 1, 2022 for Clallam Bay WWTP, April 1, 2022 for Sekiu WWTP and March 1, 2022 for the 
Clallam Bay Corrections Center.  See Appendix E for permits.  

Facility Evaluation at Projected Design Criteria 

Influent Screening and Grit Removal 

It is noted that maintenance of the settling channels used for grit capture are labor intensive and it would 
be preferable to consider mechanical grit removal options. 

Influent Flow Meter 

No new comments 



 

Sekiu and Clallam Bay – GENERAL SEWER PLAN & 
FACILITIES PLAN AMENDMENT 

7.0 - WASTEWATER TREATMENT FACILITY EVALUATION

24 

Primary Clarifiers 

Weirs appear to be out of alignment, and corrosion is very noticeable.  Equipment is approaching the end 
of its useful life. 

Rotating Biological Contactor Basins (RBC Basin) 

In late May 2021 the bearings for one of the two Sekiu RBC units failed.  The County contacted the 
equipment supplier (Walker Process Equipment) and procured new bearings and moved forward with 
repairs.  Up until that point in time, the RBC motor and drive assemblies have performed well and planning 
efforts are to continue focusing on keeping the existing RBC equipment running until the proposed plant 
upgrade is finalized. 

Secondary Clarifiers 

No new comments 

Aeration Blowers  

No new comments 

UV Disinfection System  

No new comments 

Aerobic Digesters 

No new comments 

Non-Potable Water System 

No new comments 

Electrical, Control System, and Telemetry  

No new comments 

Outfall  

No new comments 

Evaluation of WWTP Alternatives 

The purpose of this section is to identify and describe the improvement alternatives to the existing 
wastewater treatment facilities.  The goal of this evaluation is to select an alternative that is cost effective, 
reliable and low maintenance, fits within site constraints, and has effective treatment and capacity for 
current and future flows and loadings. This section updates the WWTP alternatives evaluation discussed 
in Chapter 7 of the October 2018 General Sewer/Wastewater Facilities Plan. 

Design Criteria 

The Clallam Bay WWTP is not expected to reach permitted max month flow, BOD5 influent or effluent 
loading, or TSS influent or effluent loading in the 24-year projected time frame. However, the plant 
components are up to 42 years old and are reaching the end of their useful life.  

As described in Chapter 5, the Sekiu WWTP has reported instances of being out of compliance with its 
NPDES permit limits in the past. In 2014 and 2015, there were exceedances of the permitted maximum 
month BOD5 influent loading, and there were multiple instances between 2013 and 2022 where the 
maximum month flow exceeded permit limits.  



 

Sekiu and Clallam Bay – GENERAL SEWER PLAN & 
FACILITIES PLAN AMENDMENT 

7.0 - WASTEWATER TREATMENT FACILITY EVALUATION

25 

Permitted influent flows and loadings for each plant, including the Clallam Bay Corrections Center, are listed 
below in Tables 7-1 through 7-3 for reference. 

Table 7-1:  Clallam Current Permitted Influent Flow / Loading Limits 

Current Permitted Facility Load Limits 

Maximum Month Design Flow (MMDF) 0.12 MGD 

BOD5 Influent Loading for Maximum Month 135 lb/day 

TSS Influent Loading for Maximum Month 171 lb/day 

 

Table 7-2:  Sekiu Current Permitted Influent Flow / Loading Limits 

Current Permitted Facility Load Limits 

Maximum Month Design Flow (MMDF) 0.145 MGD 

BOD5 Influent Loading for Maximum Month 135 lb/day 

TSS Influent Loading for Maximum Month 171 lb/day 

 

Table 7-3:  Corrections Center Current Permitted Influent Flow / Loading Limits 

Current Permitted Facility Load Limits 

Maximum Month Design Flow (MMDF) 0.12 MGD 

BOD5 Influent Loading for Maximum Month 335 lb/day 

TSS Influent Loading for Maximum Month 260 lb/day 

 

To address aging infrastructure, permit exceedances, and the need for future nutrient removal, significant 
upgrades to both wastewater treatment plants are needed.  

The tables below identify the design criteria used for sizing and evaluating wastewater facility alternatives. 

Table 7-4: Clallam Bay Influent Flows and Loadings 

DESIGN CRITERIA 
Existing 

(2018 – 2022) 
Projected 2046 

Average Daily Flow 0.033 0.042 

Max Month 0.079 0.085 

Peak Day 0.243 0.308 

Peak Hour 0.485 0.616 

Peak Instantaneous 0.970 1.23 

Ave Day BOD5 (lb/day) 56 71 

Ave Day TSS (lb/day) 45 58 

Max Month BOD5 (lb/day) 72 92 

Max Month TSS (lb/day) 68 87 

Typical Summer ADF 0.0229 0.030 

Typical Winter ADF 0.051 0.066 

Typical Summer BOD5 (lb/day) 54  

Typical Winter BOD5 (lb/day) 65  

Typical Inf Water Temperature (Degrees C) 13.83    

Average TKN (mg-N/L) 44   

*Flows Include I/I 



 

Sekiu and Clallam Bay – GENERAL SEWER PLAN & 
FACILITIES PLAN AMENDMENT 

7.0 - WASTEWATER TREATMENT FACILITY EVALUATION

26 

Table 7-5: Sekiu Influent Flows and Loadings 

DESIGN CRITERIA 
Existing 

(2018 – 2022) 
Projected 2046 

Average Daily Flow 0.063 0.080 

Max Month 0.180 0.192 

Peak Day 0.539 0.685 

Peak Hour 1.079 1.370 

Peak Instantaneous 2.157 2.74 

Ave Day BOD5 (lb/day) 43 54 

Ave Day TSS (lb/day) 38 48 

Max Month BOD5 (lb/day) 83 105 

Max Month TSS (lb/day) 72 91 

Typical Summer ADF 0.0302 0.039 

Typical Winter ADF 0.106 0.135 

Typical Summer BOD5 (lb/day) 66   

Typical Winter BOD5 (lb/day) 28   

Typical Inf Water Temperature (Degrees C) 12.96    

Average TKN (mg-N/L) 32   

*Flows Include I/I 

Table 7-6:  Corrections Center Influent Flows and Loadings 

DESIGN CRITERIA 
Existing 

(2018 – 2022) 
Projected 2047 

Average Daily Flow 0.102 0.102 

Max Month 0.128 0.128 

Peak Day 0.191 0.191 

Peak Hour 0.381 0.381 

Peak Instantaneous 0.763 0.76 

Ave Day BOD5 (lb/day) (1) 161 161 

Ave Day TSS (lb/day) 181 181 

Max Month BOD5 (lb/day) (1) 194 194 

Max Month TSS (lb/day) 216 216 

Typical Summer ADF 0.0358 0.036 

Typical Winter ADF 0.055 0.055 

Typical Summer BOD5 (lb/day) (1) 157  

Typical Winter BOD5 (lb/day) 162  

Average TKN (mg-N/L) 51    

(1)  CBOD5 is monitored at the Corrections Center, not BOD5, so the existing and projected 
BOD5 influent loading has been converted from CBOD5 using the following conversion, as 
used in WAC 173-221-050: BOD5 = CBOD5 / 0.83. 

*Flows Include I/I 

 



 

Sekiu and Clallam Bay – GENERAL SEWER PLAN & 
FACILITIES PLAN AMENDMENT 

7.0 - WASTEWATER TREATMENT FACILITY EVALUATION

27 

Some of the evaluated WWTP upgrade alternatives consider combining wastewater flows from Clallam 
Bay, Sekiu, and potentially the Clallam Bay Corrections Center. The Department of Corrections provided a 
letter of support, included in Appendix I, indicating that they are open to discussing the possibility of 
collaborating with Clallam County. Table 7-7 below lists the design criteria for treatment plant flow options 
that combine the wastewater flows from Sekiu and the Corrections Center (Flow Option B for Alternatives 2 
and 3).  

Table 7-7: Sekiu and Corrections Center Combined Influent Flows and Loadings 

DESIGN CRITERIA 
Existing 

(2018 – 2022) 
Projected 2046 

Average Daily Flow 0.165 0.182 

Max Month 0.308 0.320 

Peak Day 0.730 0.875 

Peak Hour 1.460 1.751 

Peak Instantaneous 2.920 3.50 

Ave Day BOD5 (lb/day) 205 216 

Ave Day TSS (lb/day) 219 229 

Max Month BOD5 (lb/day) 277 300 

Max Month TSS (lb/day) 288 307 

Typical Summer ADF 0.0660 0.074 

Typical Winter ADF 0.160 0.190 

Average Influent TKN (mg-N/L) 41  

*Flows Include I/I 

Table 7-8 below lists the design criteria for treatment plant flow options that combine the wastewater flows 
from Sekiu and Clallam Bay (Flow Option C for Alternatives 2 and 3).  

Table 7-8: Sekiu and Clallam Bay Combined Influent Flows and Loadings 